
, 

0 
0 
0 
0 
0 
0 
0 
0 
0 
0 
0 
0 
0 
0 
U 

L 

" 

DRAINAGE SERVICES DEPARTMENT 
LAND DRAINAGE DIVISION 

Agreement No. CE 27/94 

HYev 
Elf\. -I \l \lsc 

FINAL REPORT - TASK 6 
ENVIRONMENTAL 
IMPACT ASSESSMENT 
(VOLUME A) 

, 

May 1997 l 

Hyder Consulting Limited 

in association wilh 

.' ... ' ,.. . 

Delft Hydraulics • Dredging Research Limited 
University of Strathclyde • Hyder Environmental Limited 



'L 
[ 

r 
[ 

[ 

[ 

[ 

[ 

[ 

[ 

[ 

[ 

[ 

E 
[ 

[ 

[' 

[ 

[' 

r 
~"~ 

) 

Agreement No CE27194 
Territorial Land Drainage and Flood Control Strategy Study Phase III - Sedimentation Study 
Final Report, Task 6 ~ Environmental Impact Assessment 

FINAL REPORT - TASK 6 
[...]
metals is given as 0.1 mg/L. If all of the material in the dump was the contaminated 
sediment then total toxic metals would be approximately 0.24 mg/L, Total nitrogen 
22.1 mgIL as opposed to a guideline of 10 mg/L and Total phosphorus 0.04 mg/L 
compared to a·standard of 5. 

For much of the year the flow rate would be significantly lower and as little as <10m3 
a day during the dry season. In this case toxic metals permissible in effluent are 
greater (2 mg/L) and total permissible nitrogen is 20 mg/L. It can be seen therefore 
that even if all of the material in Pak Shek Kok was contaminated to the degree of the 
sediment in Shing Mun and Tai Po Channels, (depending on the flow rate of leachate 
from the dump) it is expected that the leachate would be within the effluent standards. 
Given that only 30,180m3 of material p.a. would be dumped there and a total of 
211,000m3 over the 7 year life of the dump, this is a small fraction (3.5%) of the 
proposed 6 million m3 capacity. It should also be noted that a over 10% of this 
material would be from the upper reaches of Siu Lek Yuen and Tai Shui Hang 
tributaries which is considered to be uncontaminated. 

TABLE 7.3 TCLP RESULTS 

Parameter Units LOR D2 D4 D6 E4 E5 WORST CASE 

Date 9/8/96 9/8/96 9/8/96 9/8/96 9/8/96 

pH Value IlglL 0.1 5.7 5.4 5.5 5.2 5.4 5.4 

Arsenic Ilg/L 10 20 10 10 <10 <10 20 

Cadmium Ilg/L 0.2 <0.2 <0.2 <0.2 <0.2 <0.2 <0.2 

Chromium Ilg/L 1 <I <1 <I <I <I <J 

Copper Ilg/L I 2 3 2 1 2 3 

Nickel Ilg/L I llO 88 84 29 33 110 

Lead Ilg/L 1 2 3 I 2 <I 3 

Zinc Ilg/L 10 30 20 40 llO 70 110 

Total Kjeldahl mg/L 0.1 10.9 8.1 12.6 1.2 1.2 10.9 
Nitrogen as N 

Total mg/L 0.01 <0.01 0.08 <0.01 <0.01 0.04 0.04 
Phosphorus as 
P 

Ammonia mg/L 0.1 10.3 7.3 12.1 0.8 0.8 12.1 

There are both cost and environmental benefits to disposing of material in public 
dumps where they are considered to be the closest and most convenient disposal 
option, since volumes are not great. 

Apart from Shing Mun River and Tai Po channels, public dumping has only been 
proposed for relatively clean and coarse material. Such material is unlikely to be very 

Hyder Consulting Limited 
R T -1360-84/0 I/Sec7 .doc 

Section 7 

Page 120f 21 

l. 
[ 

r 
[~ 
[ 

o 
D 

o 
o 
D 
C 
C 

C 
C 
[ 

C 
[ 
[ 
[ 
[ 
[ 



L 
[ 

L 
[ 
[ 

o 
c 
o 
c 
[ 
[ 

r 
c 
[ 

C 
E 
[ 
[ 
[ 
[ 

f 

Agreement No CE27/94 
Territorial Land Drainage and Flood Control Strategy Stody Phase III - Sedimentation Stody 
Final Report, Task 6 - Environmental Impact Assessment 

wet and should not affect the overall stability of the reclamation. Thus, in long-term 
strategic planning of sediment disposal we recommend that public dump sites are 
considered as viable disposal options. Prior to such disposal, it is recommended that a 
more in depth study of potential marine water quality impacts be undertaken, such a 
study extends beyond the scope of this EIA. 

Alternatives 

A proportion of the cleaner material proposed for public dumping can be disposed to 
open water but may be subject to biological screening once all of the Contaminants of 
Concern have been tested. The equivalent of Class 1 material maybe used 
beneficially for example, on land for channel maintenance or natural earth bund 
formation for noise mitigation. 

7.3.3 Landfill 

Introduction 

Three strategic landfills WENT, NENT and SENT are currently operated in Hong 
Kong, the locations of which are indicated in Figure 7.6. Of the three landfills, 
WENT has the largest remaining capacity, approximately 58 Mrn3 as of mid 1996. 
Despite available capacity at the three landfills, a key policy is to reduce volumes of 
waste and conserve capacity for municipal waste and sewage sludge. A second key 
feature of the landfills is to minimise the moisture content of materials accepted at the 
landfill to preserve the stability of the landfill and to prevent adverse effects on the 
leachate treatment system. Material should have a moisture content of no greater than 
70% and should contain no free draining water. Material can only be disposed of to 
landfill if contaminated and considered unsuitable for marine disposal in order to 
prevent unnecessary use of capacity. There is however a need to prevent the disposal 
'of large volumes of severely contaminated material which could have adverse impacts 
on the leachate treatment system ofthe landfills. 

Dredged material from the following channels could, potentially, be disposed of in 
one of the landfills as an alternative to East Sha Chau and the preferred landfill 
depends on proximity to the channel (this has been indicated in brackets): 

• Kai Tak Nullah (SENT) 

• Upper reaches of Shing Mun River (SENT) 

• Fo Tan Nullah (SENT) 

• Siu Lek Yuen (SENT) 

• Tai PolLam Tsuen (SENT) 

• Indus - Present and future (NENTIWENT) 

• San Tin MDC (WENT) 

• Yuen Long (WENT) 

• Tin Shui Wai (WENT) 

• Sham Tseng (WENT) 

Hyder Consulting Limited 
R T-1360-84/0 IISec7 .doc 

Section 7 

Page 13 of 21 



Agreement No CE27/94 
Territorial Land Drainage and Flood Control Strategy Study Phase III - Sedimentation Study 
Final Report, Task 6 - Environmental Impact Assessment 

EPD have indicated that the cost to Government of disposal to landfill is HK$120 per 
tonne for NENT and SENT and HK$221 for WENT (Fax sent from EPD 12112/96). 
This figure includes all capital, aftercare, operating cost and administrative cost to 
Government (but does not include hidden costs such as land and opportunity costs). 
Clearly, it is preferable to dispose of sediment to NENT or SENT on a cost basis. 

Suitability of Material 

Recently EPD have revised the standards for dredged material acceptable to landfills. 
Whereas previously material should not exceed the maximum water content of 30%, 
the revised figure is a maximum water content of 70%. It is considered that the 
majority of dredged material requiring landfill disposal will meet the revised standard. 
There may however be free draining water present in the dredged material which will 
require removal prior to landfill disposal. 

A further relevant issue is the current quaiity of leachate in the strategic landfills. 
EPD have advised that. the quality of leachate in the landfills has not yet been 
stabilised. Only in several years time will the majority of leachate generated be in the 
methanogenic stage with BOD/COD concentrations at the lower end of the range and 
high ammoniacal nitrogen levels. Also co-disposal of contaminated dredged materials 
with municipal waste may leach out excessive heavy metal concentrations. 

The first issue of concern is impact of contaminants found in the leachate from the 
sediment. The TCLP results for the three channels tested are presented in Appendix 
10. Two of the sample locations from Fo Tan Nullah and Tuen Mun River have 
consistently been found to be highly contaminated with metals. The TCLP results for 
these two most contaminated sites are set out in Table 7.4 below: 

TABLE 7.4 TCLP ELUTRlATE RESULTS FOR FO TAN NULLAH AND 
TUEN MUN RIVER 

D9 J4 
Analysis description Units LOR 9/8/96 13/8/96 

pH Value Jlg/L 0.1 5.6 5.9 

Arsenic Jlg/L 10 <10 <10 

Cadmium Jlg/L 0.2 <0.2 <0.2 

Chromium Jlg/L 1 <I <I 

Copper Jlg/L 1 1 2 

Nickel Jlg/L 1 230 78 

Lead Jlg/L 1 19 <I 

Zinc Jlg/L 10 260 50 

Total Kjeldahl Nitrogen as N mg/L 0.1 3.7 42.2 

Total Phosphorus as P mg/L 0.01 <0.01 <0.01 

Ammonia mg/L 0.1 3.6 39.5 

Results would indicate that the leachate produced by TCLP would be within the range 
of contaminants currently found within the raw leachate produced from the three 
strategic landfills as shown in Table 7.5 below. 

Hyder Consulting Limited 
R T-1360-84/0 lISee7 .doc 

Section 7 

Page 14 of 21 

L 
[ 
r1 
L 

f 
L 
D 
[ 

o 
c 
o 
[ 

c 
o 
[J 

o 
Q 

[ 

L 
[ 
[ 

J 



I. 
[ 

o 

[ 

o 
o 
o 
D 

o 
[ 

D 

c 
o 
D 

C 

c 

Agreement No CE27/94 
Territorial Land Drainage and Flood Control Strategy Study Phase III - Sedimentation Study 
Final Report, Task 6 - Environmental Impact Assessment 

TABLE 7.5 UNTREATED LEACHATE QUALITY 

RANGE 

Parameter WENT Dec 94 - Dec 95 NENT Oct 95 - Mar 96 SENT Dec 94 - Dec 95 

pH 5.9 - 8.1 6.0 -7.7 5.37 -7.81 

BOD 3400 -70000 12000 - 48000 220 - 46000 

COD 9200 - 90000 25000 - 74000 1600 - 66000 

TOC 1400 - 60000 7900 - 28000 520 - 37000 

SS 160 - 84000 230 - 2500 N.A. 

NH 2200 - 6000 910 - 4300 1.6 - 1800 

Cd 0.03 - 15 N.A. N.A. 

Cu 0.1 - 1000 0.08 - 0.1 N.A. 

Hg <1 - 20 N.A. N.A. 

Ni 0.3 - 1.4 0.39 - 0.72 N.A. 

Zn 0.7 - 220 1.6 - 3.5 0.38-4.5 

Fe 7.5 - 440 42 - 200 2.1-440 

Cr 0.2 -4 N.A. N.A. 

Sn <10 - 89 N.A. N.A. 

All umts are gIVen In mg/I except pH. Sources: (EPD, correspondence by lax dated 28/3/96 and 29/4/96) 

A concern relating to raw leachate production is the potential impact of organic 
contaminants on the operation of the biological leachate treatment system. Table 7.5 
does not show any organic compounds amongst its parameters as they are not 
routinely tested for. 

The TCLP test results do not take into account dilution effects and therefore present a 
worst case scenario. Where parameters have been tested and enable a comparison to 

-be made it can be assumed that where results from TCLP are within ranges displayed 
in Table 7.5 then there will be no significant impact on the landfill operation. The 
most contaminated material from the channels should therefore be acceptable for 
landfilling. Dewatering of material will however be required. There are several 
methods which can be employed to reduce water content, some of which have the 

-added benefit of stabilising the material both chemically and physically as explained 
below under lime stabilisation. 

Dewatering 

In the future Class 3 material as defined under the EVS guidelines and any other 
material for which landfill disposal has been identified as being a potential disposal 
option, if the 70% water content/no free draining water criteria cannot be met then 
dewatering will be necessary. Based on a cost comparison of the disposal options 
alone it is likely that volumes disposed to landfill will be minimised and the focus for 
dewatering will be for the highly contaminated materials. Task 5 Report indicates that 
10% of the total dredged volume will be landfilled, i.e. approximately 6,000 m3 a 
year. Of this it is considered that as a worst case scenario 10% by volume will be free 
water i.e. 600m3 per annum. If two landfill sites are used (e.g. WENT and SENT) 
then this means that only an average of 300m3 of water per annum will require 
removal per site. 

Hyder Consulting Limited 
R T- I 360-84/0 IISec7 .doc 

Section 7 

-Page 15 of 21 



Agreement No CE27/94 
Territorial Land Drainage and Flood Control Strategy Stody Phase III - Sedimentation Stody 
Final Report, Task 6 - Environmental Impact Assessment 

Table 3.1 of the Task 5 Draft Final Report presents the principal methods for 
dewatering and the percentage solids achievable under ideal conditions. These are 
summarised in Table 7.6. Several of these methods are unable to produce the desired 
reduction in water content to make the output suitable for reception at a landfill site. 

TABLE7.6 DEWATERING METHODS AND THEIR EFFICIENCY 

Dewatering method Percentage solids achievable (%) 

Settling Pond up to 60 

Belt Filter Press 45-70 

Chamber filtration 50-SO 

Vacuum Filter 35-40 

Solid bowl centrifuge 15-35 

basket centrifuge 15-35 

gravity thickening 15-20 

evaporation up to 100 

Table 7.6 indicates that settling ponds, filter presses and evaporation are the most 
effective dewatering methods. Task 5 went on to identify lime as a favourable option 
to the afore mentioned methods of dewatering in terms of cost (HK$79-114 per m3 

depending on throughput). Lime stabilisation would therefore be employed to remove 
free water from the dredged material and where necessary to reduce water content of 
the material to below 70%. 

Lime Stabilisation 

Lime treatment of contaminated sediments provides a method whereby the 
contaminants within the sediment can be stabilised through either physical or 
chemical treatment. Of the available treatment techniques, stabilisation is considered 
to be one of the cheapest methods but the effectiveness is dependent upon the 
composition of the waste for example the form of toxins present, and the limitations 
of the fixation process. 

In terms of chemically stabilising the material, theoretically contaminants such as 
metallic ions are more readily adsorbed onto the surface of clay particles and are less 
readily lost to solution where they can have harmful effects on living organisms. 
Also, metals may be precipitated at the higher pHs produced through the addition of 
lime, again removing metals from solution. Physical stabilisation involves the 
production of a more solid matrix such as that formed through the addition of cement 
as some states of toxic species are less mobile in a solid matrix. 

Pozzalons are materials used in conjunction with lime to improve stabilisation and are 
capable of reacting in the presence of water at ordinary temperatures to produce 
cementitious compounds. Examples of pozzalons include volcanic ash and pulverised 
fly ash. Such techniques can enhance the physical structure of the waste making it 
easier to transport and safely dispose of but its ability to chemically stabilise the 
material is far less certain. Mixtures of pozzalons and lime are successful for 
stabilising many inorganic chemicals but not all and only certain organic compounds 

Hyder Consulting Limited 
RT-J360-S4/01/Sec7.doc 

Section 7 

Page 16 of 21 

L 
[ 

[ 

c 
o 
c 
o 
c 
D 

c 

c 
[ 

D 

D 

C 
[ 

[ 

[ 



[ 

[ 

D 
[ 

[ 

o 
c 
o 
o 
c 
c 
c 
o 
c 
o 
o 
c 
c 
c 
[ 

I 

Agreement No CE27/94 
Territorial Land Drainage and Flood Control Strategy Study Phase III - Sedimentation Study 
Final Report, Task 6 - Environmental Impact Assessment 

may be stabilised. Research indicates that no single process such as use of cement, 
pozzolanic additives or "secret" chemicals and polymers is effective in providing 
chemical stabilisation for all contaminants as a group. For example, zinc, copper and 
lead have been found to be most effectively contaihed using a commercially available 
pozzolanic additive whereas polymer additives are more effective at containing PARs. 
Every waste, therefore, should be assessed independently to design an appropriate 
stabilisation mix. Due to variation between channel sediments, optimum mixes are 
likely to vary from channel to channel. Laboratory tests are often not found to be 
representative of effects in the field. Also the final disposal option or use of the 
material can affect chemical stability, for example interaction with leachate produced 
in landfills can convert chemicals into more toxic forms. 

The preferred process involves the addition of quicklime and cement to the sediment 
which results in dewatering due to the hydration of the quicklime and also, due to the 
exothermic reaction, heat is generated. The release of heat can have side effects such 
as the volatilisation of organics or the initiation of endothermic reactions which may 
change the nature of the material. Also the quicklime may react with compounds 
within the sediment and release gases such as ammonia. These side effects are 
desirable since they remove contaminants but such releases are health and safety 
factors which operators should account for. 

The addition of lime will reduce the volume of water in the sediment and overall the 
process can result in a +/- 5% change in the original volume of material. Given the 
small volumes of material likely to be disposed of to landfill under the EVS criteria 
(6,OOOm3

), lime stabilisation will not add significantly to annual volumes of waste for 
landfilling. 

A mobile solidification plant has been developed by Land and Water Services in the 
UK. Mobile plant incorporate specialist equipment capable of working in awkward 
locations and capable of working with sediments and waste of varying properties. 